
 
REV10-26-22

Chevy Ls Sport Track
       Kits 19915-08 & 19915-09



Alternator & Power Steering Bracket 19901-08 & 19901-09
1-19901-A(08 or 09) front main bracket alt & p/s
1-19901-B(08 or 09) alt rear support bracket
1-19901-C(08 or 09) alt bracket spacer block
1-P761....................... ribbed idler pulley
1-P762....................... non ribbed idler pulley
1-AC7-.200............... 7/16 id x .200" spacer 
4-AC7-.700............... 7/16 id x .700" spacer (truck only)
1-TP7-1.525.............. 7/16 id x 1.525" spacer 
3-TP7-2.300.............. 7/16 id x 2.300" spacer 
1-S166....................... 5/16-18 x 3.5" shcs
2-S322....................... 3/8-16 x 1.5" hex head
1-S453....................... 5/8-18 x .850" threaded bushing
3-S551....................... m8-1.25 x 25mm shcs
4-S562....................... m10-1.5 x 80mm shcs (Corvette)
4-S574....................... m10-1.5 x 100mm shcs (Camaro)
4-S575....................... m10-1.5 x 120mm shcs (Truck)
1-S616....................... 5/16-18 lock nut
2-S660....................... 5/16 washer
2-S666....................... 3/8 washer

Air Conditioning bracket 19902-08 & 19902-09
1-19902-A (08 or 09) front main a/c bracket
1-19902-B (08 or 09) a/c rear support bracket
1-19902-C (08 or 09) a/c spacer block
1-P758......................... tensioner with pulley
1-P761......................... ribbed idler pulley
1-AC7-.312................. 7/16 id x .312 spacer 
3-AC7-.700................ 7/16 id x .700" spacer (truck only)
1-TP7-2.300............... 7/16 id x 2.300" spacer
2-TP7-3.250............... 7/16 id x 3.250" spacer 
1-S162......................... 5/16-18 x 3" shcs
1-S213......................... 5/16-18 x 1.5" hex head
1-S322......................... 3/8-16 x 1.5" hex head
2-S551......................... m8-1.25 x 25mm shcs
3-S568......................... m10-1.5 x 140mm shcs (truck)
3-S574......................... m10-1.5 x 100mm shcs (Corvette)
3-S575......................... m10-1.5 x 120mm shcs (Camaro)
2-S616......................... 5/16-18 lock nut
4-S660......................... 5/16 washer
1-S666......................... 3/8 washer

Accessories 
1-P581.....Alternator
1-P425..... a/c compressor
1-P313.....type 2 remote p/s pump
1-653-08..power steering pulley

3-S144..5/16-18 x .875" shcs
1-P419.....a/c manifold

2-S550..m8-1.25 x 20mm shcs



Corvette offset alternator bracket. (OVERHEAD VIEW)
Mount the (19901-A) alternator bracket to the head using three (TP7-2.300) spacers and four (S562) 
m10-1.5 x 80mm shcs. In the outer hole use the (TP7-1.525) spacer and a AC7-.200 spacer with 
(19901-B) rear support bracket as shown. Insert the (S453) 5/8-18 threaded spacer into the rear 
support bracket.

19901-A Alternator Bracket

12

2

3

3

4

4

A A

B B

D

C

D

C

SHEET
1

1 OF 1

QA

MFG

APPROVED

DRAWN

bill 10/30/2012
CHECKED

DWG NO

Vettalt

TITLE

SIZE

C
SCALE

REV

Drivers side Vette Head S453 5/8 Threaded bushing

TP7-2.300
Spacers X3

TP7-1.525 & AC7-.200 spacer

19901-B

Step 1
Install alternator bracket (19901-A) with m10 x 
1.5 shcs per water pump and balancer offset of 
your engine. Corvette, Camaro and Truck. See 
below drawings for your offset and then add 
the two Idlers (P761) ribbed to the upper 
mounting hole and (P762) non ribbed to the 
lower mounting hole bracket using two (S322) 
3/8-16 x 1.5” hex bolts and two (S666) 3/8 
washers.



Camaro / Firebird offset alternator bracket
The (19001-C) spacer block sits on the head. Now use three (TP7-2.300) spacers 
on top of the spacer block. In the outer mounting hole the (19001-B) alt. rear 
support bracket and the(TP7-1.525) spacer tube with the AC7-.200 spacer. Add 
the front alternator main bracket (19901-A) and secure with four (S574) m10-1.5 x 
100mm shcs as shown. Now thread the (S453) spacer into the rear of the alt 
support bracket

19001-C

12

2

3

3

4

4

A A

B B

C C

D

D

SHEET 1 OF 1
1

QA

MFG

APPROVED

DRAWN

bill 10/30/2012
CHECKED

DWG NO

CAMAROALT

TITLE

SIZE

C 

SCALE

REV

Drivers side head

19901-A Alternator Bracket

S453 5/8 Threaded spacer

TP7-1.525 Spacer & AC7-.200 Spacer

3-TP7-2.300
Spacer Tubes

19001-B

Rear Alt. Support

Truck offset alternator bracket 
Spacer stacking start with four (AC7-.700) Spacers. Then add the rear alt. spacer bracket 
(19901-C) then stack stack three (TP7-2.300) spacer tubes. Now In the outer mounting hole 
insert the rear alt. support bracket (19901-B) Now thread the (S453) 5/8 threaded bushing into 
the tapped hole of the rear support bracket. In front of the alt rear support, insert a 
(TP7-1.525) spacer tube with a AC7-.200 spacer. Secure all four points with four (S575) 
m10-1.5 x 120mm shcs into the head.

19901-C Rear Spacer Bracket

19901-A Alternator bracket 

12

2

3

3

4

4

A

B

C

D

SHEET 1 OF 1
1

QA

MFG

APPROVED

DRAWN
bill 10/30/2012
CHECKED

DWG NO

TITLE

SIZE

C
SCALE

REV

Drivers Side Head

3-TP7-2.300
Tube Spacers

4-AC7-.700 Spacers
19901-B Alt.Rear Support

S453 5/8 threaded bushing

1-TP7-1.525 & AC7-.200 Alum. Spacer

     TOP VIEW
All 3 styles of 
balancer will use the 
1.525 spacer and the 
AC7.200 spacer 

Top View Rear 
Alternator Support 



 

Step 2
Install the Dlternator (P581) to the alternator
Eracket. In the upper hole use a M8 x 25mm   
SHCS (S551) . In the lower mounting hole use a 
5/16 x 3-1/2” ” VKFV (S166). Install bolt thru the
front bracket then WKUX the alternator making
sure the rear adjuster screw is WKUHDGHG IRUZDUG 
WR ZKHUH LW LV FRQWDFWLQJ on the back of the
alternator ear. Secure with a �6���� 5/16
washer and a ����� 5/16  lock nut.

Top view outer head bolt 
Alternator bracket . With 
rear support shown 
TP7-.1.525 spacer stacked 
with a AC7-.200 Spacer. 
Then the rear support. 

Step 3
Install a/c bracket (19902-A)  Use M10 x 1.5
shcs per water pump and balancer offset of 
your engine. Corvette, Camaro and Truck. See
lower offset descriptions for proper length 
spacers and hardware.

TOP VIEW
A/C bracket 
use .2300
Spacer then rear 
support then.312 
spacer

Corvette offset a/c bracket 
Install the front a/c bracket (19902-A) to the head. The two inner bolts will be (S574) M10 x 
100mm shcs. Use two (TP7-3.250) spacers between the bracket and the head. The outer hole 
will use a (TP7-2.300) spacer with rear a/c support bracket (19902-B) and a (AC7-.312) spacer 
between the head. Secure with a (S574) M10 x 100mm shcs .

19902-A A/C Bracket

12

2

3

3

4

4

A A

B B

C C

D D

SHEET 1 OF 1
1

QA

MFG

DRAWN
bill 10/30/2012
CHECKED

APDWP G ROVEDNO

TITLE

SIZE

C

SCALE

REV

Pass Side Vett Head 

2-TP7-3.250

TP7-2.300

AC7.312 spacer between 
The head and the rear support 
19902-B Outer mounting bolt 

19902-B 



Truck offset a/c bracket 
Start with the three (AC7-.700) spacers then stack the rear spacer block (19902-C) with 
two (TP7-3.250) spacers to the two inside mounting holes. On the outside install a 
(AC7-.312) spacer between the rear spacer block and the rear support (19902-B) , and 
add the (TP7-2.300) spacer with the front a/c bracket (19902-A) and secure all three 
points using three (S568) M10-1.5 x 140mm SHCS.

19902-A A/C Front Bracket

1

234

A

B B

C C

D D

SHEET 1 OF 1
1

QA

MFG

APPROVED

DRAWN
bill 10/31/2012
CHECKED

DWG NO

LSTRUCKAC

TITLE

SIZE

C
SCALE

REV

Pass Side Head

19902-C Rear Spacer

3-AC7-.700 

Alum Spacers

2-TP7-3.250 Spacers

1-TP7-2.300 Spacer

AC7-.312 Spacer between 
19902-C and 19902-B 
Outer mounting bolt 

     TOP VIEW
All 3 styles of balancer
Will use the 2.300 Spacer 
and the .312 spacer

AC7-.312 Spacer 
Behind Rear A/C 
support 

Top View of A/C Stack for Truck Balancer 

Camaro offset a/c bracket
 Start with the spacer block (19902-C) mounting to the head. Then use two (TP7-3.250) 
spacer in between the two inner mounting holes. On the outside install a (AC7-.312) 
spacer between the rear spacer block and the rear support (19902-B) , and add the 
(TP7-2.300) spacer with the front a/c bracket (19902-A) and secure all three points using 
three M10-1.5 x 120mm SHCS (S575) as shown. 

12

2

3

3

4

4

A A

B B

C C

D D

QA

MFG

APPROVED

DRAWN

bill 10/31/2012 

CHECKED

DWG NO 

LSCAMAROAC
SHEET 1 OF 1
1

TITLE

SIZE

C
SCALE

REV

Pass Side Head Camaro & Firebird

19902-A Front A/C bracket

2-TP7-3.250 Spacer tubes

Spacer Block 19902-C

19902-B Rear A/C support

1-TP7-2.300 Spacer
Tube

AC7-.312 Alum.Spacer between 
19902 -C and 19902-B outer 
mounting bolt . 



 

Step 4
Install the a/c compressor (P425) to the rear side of
the a/c bracket using two (S551) M8 x 25mm shcs. 
Attach the rear a/c support bracket (19902-B) to the 
a/c lower ear using a (S213) 5/16 x 1-1/2 ” hex bolt
and two (S660) 5/16 washers and a (S616) 5/16 lock 
nut. Now add a Ribbed idler (P761) to the upper
tapped hole of the a/c bracket using a (S322) 3/8 x
1-1/2” hex bolt and a (S666) 3/8 washer.

Step 5
Install the belt tensioner. (P758) to the a/c bracket.
Use the center locator holes for the belt tensioner.  
Use A  5/16 X 3” SHCS (S162) with a (S660) 5/16
washer. Install it thru the tensioner and the bracket.
Secure from the back with a (S660) 5/16 washer
and a (S616) 5/16 lock nut.

Step 6
Mount the power steering pump (P315) to the two
lower holes of the alternator bracket. Use two
(S551) M8 x 25mm shcs. Adjustments to the hub
may be necessary for alignment.



Step 7
Install the power steering pump pulley (653-A) to the 
hub. Use three (S144) 5/16 x 7/8 shcs. NOTE: Make
sure your power steering pulley lines up with the 
crank pulley. Use a straight edge from the crank to
the power steering. Make sure the first groove lines 
up on both. If not adjust the hub as necessary.

Step 8
Install the belt 101-1/2” 6 Rib belt. We recommend Dayco # 5061015. Use a 1/2 Ratchet rotating
the belt tensioner clockwise and install the belt. Non Power steering will use a 97” six rib belt 
Dayco 5060970. Route belt as shown. 



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��

��

 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� �
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������


	Blank Page
	Blank Page
	Blank Page
	Blank Page



